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SUZHOU VOLSUN ELECTRONICS TECHNOLOGY CO., LTD.
BUILDING 5, JINXINGFUMIN INDUSTRIAL PARK, 413 MUDONG
ROAD, MUDU TOWN, SUZHOU CITY, JIANGSU PROVINCE, CHINA

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name
SGS Ref. No.
Date of Receipt
Testing Start Date
Testing End Date

Test resuli(s)

Signed for

EPDM COLD SHRINK TUBE
SUZPL150100069

Jan 16, 2015

Jan 16, 2015

Jan 23, 2015

For further details, please refer to the following page(s)

SGS-CSTC Standards Technical
Services Co., Ltd. GZ Branch Testing

Center

Fiona Lau
Authorized signatory



TEST REPORT

No. : GZIN1501002365MR
Date : Jan 23, 2015

Page: 2of 3
Summary of Results:
No. Test ltem Test Method Result Conclusion
) ASTM D1149-07(2012) _
1 Ozone Aging No cracking /
Method B, Procedure B1

Note: Pass : Meet the requirements;
Fail : Does not meet the requirements;
/ : Not Apply to the judgment.

Original Sample Photo:
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Test Item: Ozone Aging

Sample Description: Rubber
Test Method: ASTM D1149-07(2012) Method B, Procedure B1

Test Condition:
Elongation: 20%

Pretreatment temperature: 40C

Pretreatment period: 24h

Testing temperature: (40£1)C

Ozone concentration: 50 pphm

Exposure period: 72h

Test result:

Sample Appearance

1 No cracking

Note: Observation magnification is 7X.

Test Photo:

Reference sample Tested sample

*kkkkkkk End of report********




